
 

 

 
 TENTATIVE ORDER NO. R2-2019-XXXX

NPDES No. CA0038547 
 

The following discharger is subject to waste discharge requirements (WDRs) set forth in this 
Order: 

Table 1. Discharger Information 
Discharger Delta Diablo (formerly Delta Diablo Sanitation District) 
Facility Name Delta Diablo Wastewater Treatment Plant and Wastewater Collection System 

Facility Address 
2500 Pittsburg-Antioch Highway 
Antioch, CA 94509 
Contra Costa County 

CIWQS Place Number 219552 
 

Table 2. Discharge Locations 
Discharge 

Point 
Effluent  

Description 
Discharge Point 

Latitude 
Discharge Point 

Longitude 
Receiving  

Water 

001 Treated Effluent 38.0266° -121.8414° New York Slough 

 
Table 3. Administrative Information 
[...]
3. Need for Water Quality-Based Effluent Limitations (Reasonable Potential 

Analysis) .............................................................................................................. F-20 
4. Water Quality-Based Effluent Limitations (WQBELs) ...................................... F-26 

D. Discharge Requirement Considerations .................................................................... F-34 
V. Rationale for Receiving Water Limitations ...................................................................... F-35 
VI. Rationale for Provisions .................................................................................................... F-35 

A. Standard Provisions ................................................................................................... F-35 
B. Monitoring and Reporting ......................................................................................... F-35 
C. Special Provisions ..................................................................................................... F-36 

1. Reopener Provisions ............................................................................................ F-36 
2. Effluent Characterization Study and Report ....................................................... F-36 
3. Pollutant Minimization Program ......................................................................... F-36 
4. Special Provisions for Publicly-Owned Treatment Works ................................. F-36 
5. Other Special Provisions ..................................................................................... F-37 

VII. Rationale for Monitoring and Reporting Program (MRP) ................................................ F-38 
VIII. Public Participation ........................................................................................................... F-41 
 

Tables 
Table F-1. Facility Information.................................................................................................... F-3 
Table F-2. Previous Effluent Limitations and Monitoring Data .................................................. F-6 
Table F-3. Collection System and Category 1 SSO Rates (SSO per 100 miles) ......................... F-7 
Table F-4. Basin Plan Beneficial Uses ...................................................................................... F-10 
Table F-5. Secondary Treatment Standards ............................................................................... F-14 
Table F-6. Site-Specific Translators .......................................................................................... F-20 
Table F-7. Reasonable Potential Analysis ................................................................................. F-22 
Table F-8. Minimum Initial Dilution ......................................................................................... F-28 



Delta Diablo  Tentative Order No. R2-2019-XXXX 
 NPDES No. CA0038547 
  

 
Attachment F – Fact Sheet  F-2 

Table F-9a. WQBEL Calculations ............................................................................................. F-30 
Table F-9b. WQBEL Calculations ............................................................................................. F-31 
Table F-10. Monitoring Requirements Summary ...................................................................... F-40 



Delta Diablo  Tentative Order No. R2-2019-XXXX 
 NPDES No. CA0038547 
  

 
Attachment F – Fact Sheet  F-3 

ATTACHMENT F – FACT SHEET 

This Fact Sheet includes the legal requirements and technical rationale that serve as the basis for 
the requirements of this Order. As described in section II.B of the Order, the Regional Water 
Board incorporates this Fact Sheet as findings supporting the issuance of the Order. 

I. PERMIT INFORMATION 

The following table summarizes administrative information related to the facility: 
Table F-1. Facility Information 

WDID 2 071013001 
CIWQS Place ID 219552 
Discharger Delta Diablo (formerly Delta Diablo Sanitation District)  
Facility Name Delta Diablo Wastewater Treatment Plant and its collection system 

Facility Address 
2500 Pittsburg-Antioch Highway 
Antioch, CA 94509  
Contra Costa County 

Facility Contact, Title, Phone Vince De Lange, General Manager, (925) 756-1920 
Authorized Person to Sign and 
Submit Reports Same as Facility Contact 

Mailing Address Same as Facility Address 
Billing Address Same as Mailing Address 
Facility Type Publicly-Owned Treatment Works (POTW) 
Major or Minor Facility Major 
Threat to Water Quality 1 
Complexity A 
Pretreatment Program Yes 
Reclamation Requirements R2-1996-011, SWRCB Order No. 2009-0006-DWQ 
Mercury and PCBs Requirements NPDES Permit No. CA0038849 
Nutrients NPDES Permit No. CA0038873 
Facility Permitted Flow 19.5 million gallons per day (MGD) average dry weather flow 
Facility Design Flow 31.1 MGD wet weather capacity 
Watershed Suisun Basin 
Receiving Water New York Slough  
Receiving Water Type Estuarine  

 
A. Delta Diablo (Discharger) treats domestic and industrial wastewater from the cities of 

Pittsburg and Antioch and the unincorporated community of Bay Point. The Discharger 
owns and operates the plant and the Bay Point collection system. It provides conveyance 
services for Pittsburg and Antioch, which own and operate their respective wastewater 
collection systems. 

For the purposes of this Order, references to the “discharger” or “permittee” in applicable 
federal and State laws, regulations, plans, or policy are held to be equivalent to references to 
the Discharger herein.  



Delta Diablo  Tentative Order No. R2-2019-XXXX 
 NPDES No. CA0038547 
  

 
Attachment F – Fact Sheet  F-4 

B. The Discharger is regulated pursuant to National Pollutant Discharge Elimination System 
(NPDES) Permit No. CA0038547. It was previously subject to Order No. R2-2014-0030 
(previous order). The Discharger filed a Report of Waste Discharge and submitted an 
application for reissuance of its Waste Discharge Requirements (WDRs) and NPDES permit 
on February 1, 2019. 

The Discharger is authorized to discharge subject to the WDRs in this Order at the discharge 
location described in Table 2 of this Order. Regulations in 40 C.F.R. section 122.46 limit the 
duration of NPDES permits to a fixed term not to exceed five years. Accordingly, Table 3 of 
this Order limits the effective period for the discharge authorization. Pursuant to California 
Code of Regulations, title 23, section 2235.4, the terms and conditions of an expired permit 
are automatically continued pending reissuance of the permit if the Discharger complies 
with all requirements for continuation of expired permits (40 C.F.R § 122.6[d]). 

C. Order No. R2-2016-0008 amended the previous order to provide for an alternate monitoring 
program and remains in effect with this Order. The discharge is also regulated under 
NPDES Permit Nos. CA0038849 and CA0038873, which establish requirements on 
mercury and polychlorinated biphenyls (PCBs) and nutrients from wastewater discharges to 
San Francisco Bay. This Order does not affect those permits. 

D. When applicable, State law requires dischargers to file a petition with the State Water 
Resources Control Board (State Water Board), Division of Water Rights, and receive 
approval for any change in the point of discharge, place of use, or purpose of use of treated 
wastewater that decreases the flow in any portion of a watercourse. The State Water Board 
retains separate jurisdictional authority to enforce such requirements under Water Code 
section 1211. This is not an NPDES permit requirement.  

II. FACILITY DESCRIPTION 

A. Wastewater and Biosolids Treatment 

1. Location and Service Area. The wastewater treatment plant is located at 2500 
Pittsburg-Antioch Highway on the border of Pittsburg and Antioch (see 
Attachment B, Figure B-1). It provides primary and secondary treatment of 
wastewater from the cities of Pittsburg and Antioch, and the unincorporated 
community of Bay Point. The plant also provides tertiary-treated recycled water, 
primarily to two local power plants for reuse in cooling towers. The Discharger serves 
a population of approximately 213,000. 

2. Collection Systems. The Discharger owns and operates approximately 76 miles of 
gravity and pressure sewer lines, five pump stations, and one flow equalization 
station. The cities of Pittsburg and Antioch own and operate about 170 miles and 
320 miles of sewer lines. 

3. Wastewater Treatment. The Discharger treats all influent to secondary treatment 
standards at its plant. The treatment process includes screening and grit removal, 
primary clarification, biological treatment using trickling towers and/or aeration 
basins (parallel treatment processes), secondary clarification, disinfection using 



Delta Diablo  Tentative Order No. R2-2019-XXXX 
 NPDES No. CA0038547 
  

 
Attachment F – Fact Sheet  F-5 

sodium hypochlorite, and dechlorination using sodium bisulfite. During periods of 
exceptionally high flows, wastewater in excess of the secondary treatment capacity 
can be stored at a pump station (4.0 MG) and in an onsite storage basin (16 MG) for 
treatment after the high flows subside. Attachment B, Figures 2 and 3, show the plant 
layout; Attachment C provides a treatment plant flow schematic. 

Following secondary clarification, the Discharger sends approximately half the 
plant’s flow to its Recycled Water Facility (further described in Section II.A.5 below) 
for tertiary treatment and beneficial reuse.  

Two power plants, the Delta Energy Center and the Los Medanos Energy Center, use 
recycled water and return about 1.9 MGD of cooling tower blowdown water to the 
plant. The plant also receives a small, high-dissolved-solids waste stream of chemical 
brine (approximately 15,000 gallons per day) from the Dow Chemical Company 
plant. The Discharger typically combines these flows with secondary-treated water 
prior to disinfection, although it may route them to the plant headworks for treatment. 

The plant has an average dry weather design flow of 19.5 MGD and a peak wet 
weather capacity of 31.1 MGD. From October 2014 through May 2019, the plant 
treated a daily average of about 13 MGD; the highest reported average daily flow was 
22.1 MGD. The average flow sent to the Recycled Water Facility for tertiary 
treatment over the same period was 7.4 MGD, with a maximum of 14 MGD. 

4. Sludge and Biosolids Management. Primary solids are sent to the anaerobic 
digesters, while secondary solids are first concentrated using gravity belt thickeners, 
then anaerobically digested. Digested biosolids are dewatered by centrifuge and either 
hauled by truck for land application, sent to a separate composting facility, or sent to 
a landfill by a contractor. Grit and screenings from the wastewater treatment process 
are also sent to a landfill. 

5. Recycling. The treatment plant produces recycled wastewater under the Regional 
Water Board’s General Water Reuse Requirements for Municipal Wastewater and 
Water Agencies (Order No. 96-011) and the State Water Board’s General Waste 
Discharge Requirements for Landscape Irrigation Uses of Municipal Recycled Water 
(Order No. 2009-0006-DWQ). During this Order’s term, the Discharger’s coverage 
under these permits will be replaced by coverage under the State Water Board’s 
Water Reclamation Requirements for Recycled Water Use (Order No. WQ 
2016-0068-DDW). The Discharger will receive written notification regarding when 
this change will take effect. 

The Recycled Water Facility’s treatment process consists of flocculation and 
clarification, sand filtration, and chlorination. The Discharger routes waste flows 
generated by tertiary treatment to the plant headworks upstream of the influent 
sampler. Recycled Water Facility effluent meets the tertiary treatment standards of 
California Code of Regulations, Title 22, Division 4, section 60301.230.  



Delta Diablo  Tentative Order No. R2-2019-XXXX 
 NPDES No. CA0038547 
  

 
Attachment F – Fact Sheet  F-6 

Approximately 90 percent of the Recycled Water Facility’s tertiary-treated effluent is 
used for power plant cooling tower and boiler makeup water; the remainder is used 
for dust control and landscape irrigation at local schools, parks, highways, and golf 
courses. If there is insufficient demand for recycled water, the Discharger may return 
tertiary-treated effluent to the plant upstream of the chlorine contact tanks for 
discharge through Discharge Point 001.  

6. Stormwater Management. All stormwater from the plant property is directed to the 
Emergency Retention Basin and pumped to the trickling filter for secondary 
treatment; therefore, no additional stormwater requirements are necessary. 

B. Discharge Points and Receiving Waters 

Plant effluent is discharged to New York Slough through a deep-water diffuser about 
500 feet offshore. The diffuser is a 42-inch diameter iron pipe about 400 feet in length at a 
depth of about 26 feet below the mean water level. The diffuser consists of 50 ports spaced 
eight feet apart in alternating directions. The diffuser port openings are three inches in 
diameter. The Discharger inspects the diffuser annually. 

C. Previous Requirements and Monitoring Data  

The table below presents the previous order’s effluent limitations and representative 
monitoring data from the previous order term: 

Table F-2. Previous Effluent Limitations and Monitoring Data 

Parameter Units 
Effluent Limitations Monitoring Data  

(10/2014 – 05/2019) 

Average 
Monthly  

Average 
Weekly  

Maximum 
Daily  

Highest Daily 
Discharge 

Long-Term 
Average 

Biochemical Oxygen 
Demand (5-day @ 
20°C) (BOD5) 

mg/L 30 45 — 49 16 

Total Suspended 
Solids (TSS) mg/L 30 45 — 86 12 

BOD5 percent removal % 85 
(minimum) — — 93 [1] 96 

TSS percent removal % 85 
(minimum) — — 93 [1] 97 

Oil and Grease mg/L 10 — 20 2.3 — 
pH s.u. 6.0 – 9.0 6.6 – 8.0 [2] — 

Chlorine, Total 
Residual mg/L — — 0.0 [3] 0.0 — 

Total Ammonia mg/L as N 170 — 220 82 — 
Enterococcus Bacteria MPN/100mL 35 [4] — — 44 — 
Copper, Total 
Recoverable µg/L 35 — 53 49 — 

Cyanide, Total µg/L 18 — 39 8.4 — 

Dioxin-TEQ µg/L 1.4 x 10-8 — 2.8 x 10-8 All samples were below 
quantification limits [5] 



Delta Diablo  Tentative Order No. R2-2019-XXXX 
 NPDES No. CA0038547 
  

 
Attachment F – Fact Sheet  F-7 

Parameter Units 
Effluent Limitations Monitoring Data  

(10/2014 – 05/2019) 

Average 
Monthly  

Average 
Weekly  

Maximum 
Daily  

Highest Daily 
Discharge 

Long-Term 
Average 

Acute Toxicity % Survival 

Not less than 90%  
(11-Sample Median) 95 [6] — 

Not less than 70%  
(11-Sample 90th Percentile) 85 [6] — 

Chronic Toxicity TUC 
No chronic toxicity  

in the discharge as discharged 8.1 — 

Abbreviations: 
mg/L = milligrams per liter 
% = percent 
s.u. = standard units 
mg/L as N = milligrams per liter as nitrogen 
MPN/100mL = most probable number per 100 milliliters 
µg/L = micrograms per liter 
TUc = chronic toxicity units 
Footnotes: 
[1] Lowest monthly average. 
[2] The highest and lowest reported pH values. 
[3] Applied as an instantaneous maximum. 
[4] The enterococcus bacteria limitation was expressed as a monthly geometric mean. 
[5] Dioxin-TEQ was calculated in accordance with the previous order’s Attachment G section V.C.1.d.iv. 
[6] Lowest percent survival. 

D. Compliance Summary 

1. Treatment Plant. There is no record of the Discharger violating the effluent 
limitations of the previous order. 

2. Collection System. The table below shows the Discharger’s collection system’s 
sanitary sewer overflow (SSO) rates (total SSOs per 100 miles of collection system) 
for Category 1 SSOs over the last five years, the length and age of the collection 
system, and comparisons to Category 1 SSO rates for the San Francisco Bay Region 
and the State. Category 1 SSOs are those that reach waters of the United States and 
thus may violate Prohibition III.E of this Order. 